@NTNU

Norwegian University of
Science and Technology

Dewatering of backwash water containing
cyanobacterias by wedge wire and
geotextile drying beds

Maud Moldal

Civiland Environmental Engineering

Submission date: July 2018

Supervisor: Thomas Meyn, IBM

Co-supervisor: Mauricio Luiz Sens, Universidade Federal da Santa Catarina

Norwegian University of Science and Technology
Department of Civil and Environmental Engineering






Problem description

Background

Increased urbanisation and human activity puts a bigger pressure on the nature than
ever. As an action to protect our water sources and surounding environments
countries started to demand treatment of effluents both from WTP and WWTP. Lake
[...]
The geotextiles can be divided in to two groups; woven and non-woven fabrics as

demonstrated in figure 20 and 21:

]

Figure 20: Woven geotextiles on the left Figure 21: Illustration of the geotextile fabric (Vidal, 2002)
and non-woven to the right (Vidal, 2002)

The woven fabric is produced in conventional textile machines from interlacing of filaments,
while the nonwoven fabric are composed of randomly distributed materials which are

interconnected by mechanical, thermal or chemical processes (Mortara, 2011).

The efficiency of a geotextile as a filter element depends on the sizing of the poresize vs. the
solids in the water. As the particles will form arcs around the pores, the chosen filter cloth
should not have openings smaller than the smallest particle size, as this will restrict the
permaibility of the geotextile (Mortara et al, 2011). Three different processes; blocking,
binding and clogging can cause clogging of the geotextile. Blocking of the filter happens
when a particle with a particle size bigger than the poresize close the passage and blocks the
pore. Binding occurs under accumulation of soldis on top of the filter cloth, preventing flow
and filtration. While clogging occurs when particles smaller than the poresize penetrates the

filter and retains along the thickness of the filter (Mortara et al, 2011).

35



2.5.3 Operational variables and design parameters

Drying beds consist of few operational variables that make it an easy operated treatment
process. The variables can be summarized to the solid content and height of the applied layer,
which determines the sludge loading application rate in each cycle (kg/m’.cycle) (Mortara,
2011). A short summary of the different factors influencing the draining time as well as

operational variables is described in the following.

2.5.3.1 thickness of the sludge layer

As demonstrated in table 5, different literatures suggest different thicknesses of the sludge
layer. The recommended values ranges from 7,5 — 30 cm with a preference for 20 cm (Strande
et al, 2014). An increased thickness in the sludge layer results in longer drying time and a
reduction in the number of cycles that can be applied to the beds each year. Pescod (1971)
demonstrated this in his study that showed a prolonged drying time by 50 — 100% with a

sludge thickness increase of just 10 cm.

2532 sludge loading rate

Sludge loading rate is a number for the mass of solid that is dried on one m” of a drying bed
each cycle or year. Because of great variations both climatically and for each specific sludge
general numbers linked to bed surface area, loading depth and sludge loading rate should only
work as estimations (Pescod, 1971). However, a typically sludge loading rates ranges from 50
kgTS/m’.year in temperate climates such as Europe, to 200 kgTS/m”.year in tropical climates
with optimum conditions. Optimal conditions includes high temperatures, low humidity, low
amount of precipitation and stabilized sludge, while poor conditions comprises low
temperatures, high humidity, long periods of rainfall and large proportions of fresh faecal

sludge (Strande et al, 2014).

2533 type of sludge
The type of sludge plays a significant role in the drying process. A septic sludge has less
bound water and therefore a less resistance for dewatering. This causes a more rapidly

dewatering, which again allows a higher sludge load application rate (Strande et al, 2014).

36



2534 climate factors

The operation of sludge drying beds is affected by several climate factors. For example will
decreased temperature and increased humidity lead to reduced evaporation, while high winds
enhance the evaporation process. Frequent or heavy rainfall may rewet the sludge, which
makes locations with heavy rainfall not feasible for sludge drying beds. For locations with
rainy seasons, the sludge bed may be unfeasible during the rains season or covered by roof

(Strande et al, 2014).

2.5.4 Dimensioning

Cornwell & Vandermayden (1999) describes two modelling methods for sizing of non-
mechanical dewatering systems in a report for AWWA. The first model is based on annual
number of cycles while the second method uses a specific drying bed yield. Both methods are

described further in the following.

2.5.4.1 Model incorporating annual number of uses
The model of estimating required drying bed area based on number of sludge applications and
depth is a commonly used method and described of AWWA and ASCE in 1990. The required

area can be determined by formula 2.

A=V x365/dxnc (2)

Where:

A. = Required specific area (m”)

V= Quantity of sludge produced in the WTP (m’/ day)

d = thickness of the sludge layer applied in each cycle (m)

nc = number of drying cycles per year
The number of cycles per year is a function of drainage time, drying through evaporation and

cleaning of the bed. The estimation of this number gives a great source of insecurity, which is

why Rolan (1980) came up with a new modelling method for drying beds.

37



2.5.4.2 Mathematical model for determination of bed yield
The mathematical model for determination of the sludge drying bed yield was described by
Rolan (1980) and consist of a series of equations. The model incorporates several factors that
affect the yield, including temperature, wind velocity, precipitation, sludge characteristics and
initial solids concentration (Cornwell & Wandermeyden, 1999).

First the model calculates the initial sludge load through equation 3.

L=pixD;ixSS;/ 100 3)

Where:
L = sludge load applied in each cycle (kgST / m?);
pi = density of sludge (kg / m3);
D; = initial depth of the sludge layer (m);

SS; = initial solid concentration (% dry weight);

The final thickness of the sludge layer, which depends on the solids content desired in the

final sludge cake is calculated by the following equation:
D;=100x L/ pii X SSii 4)
Where:
D;; = final thickness of the dry cake (m);
SS;i = solids content that is desired in the dry cake (%);

pii = specific mass of the drained sludge (kg / m3);

The difference between the initial and final thickness of the sludge is found by using formula
5.
AD = Di'Dii (5 )

AD = Total variation of cake thickness (m).

38



The variation of this thickness is determined by:

AD, =AD x Pc

Where:

Pc = percentage of total applied volume that is collected by the bed drainage system.

(6)

As a reference number for the Pc in drying beds, Rolan (1980) and Samuido, (1993)

registrated values between 20 and 30 %. However, conditioning or the use of geosynthetic

blankets my increase the numbers drastically (Montera, 2011).

Thus, the thickness of the cake after the drainage step is found by equation 7.

D.=AD - AD,

Following, the time required for the moisture of this cake to be evaporated is found by:

T=D./E

Where:
D, = pie thickness after drainage (m);
T = drying time by evaporation (months);

E = average evaporation rate (m / month).

(7)

(8)

Finally, the number of cycles per year, nc and the annual sludge load, L, (kgST / m®.year) are

determined by:

nc = 12 months per year / T

L.,=L xnc

)

(10)

39



2.5.4.3 Other ways to determine area

For domestic sewage typical values for required specific area can be found by using

recommended sludge loading rates or areas as shown in table 7 and 8. These values are often

both place specific and dependent on the type of sludge that is dewatered.

Table 7: Solids loading per unit bed area (Adapted from Eckenfelder & O’Connor, 1961)

Type of sludge Sludge loading rate | Sludge loading rate
(dry solids Ib/ft’.yr) (kg/m>.yr)
Primary 27,5 1343
Primary trickling filter 22 107,4
Primary activated 15 73,2
Chemically precipitated 22 107,4

Table 8: Recommended sand area for England (Adapted from MHCLG, 1954)

Type of sludge Open bed area Open bed area
(ftz/capita) (mz/capita)
Primary 1,3 0,12
Trickling filter 1,5 0,14
Digested, mixed 1 0,09
Undigested, mixed 2,25 0,21
Greasy sludge 3 0,28

To determine the sludge loading rate, following equations can be utilised:

Dry solid (kg) =

Application rate (kgST/m?) =

40

Volume (m3) x Concentration (g/m3)

1000 (g/kg)

Dry solid (kg)
Area (m?)

(1)

(12)



For Brazil, the Brazilian standard ABNT NBR 12.209 (1992) suggests the application of up to
15 kg of total suspended solids per m” of drying bed area per cycle.

3 Material and methods

The first tests in this study had the aim to evaluate the sedimentable properties of the
backwash water and determine whether a thickening stage in form of sedimentation should be

added as a pre-step before the draining beds.

The second tests were conducted with the objective of determine the polymer and coagulant
dose to be used in the pilot tests. Different doses of the cationic polymer SEDIFLOC
660CHH produced by KEMIRA and 18% aluminium polychloride, PAC, delivered from

Avanex were tested and evaluated for use with backwash water collected at Lake Peri WTP.

The following tests included more comprehensive laboratory tests of the drained backwash
water from the pilots. One pilot based on the wedge wire draining bed technique was
constructed as well as one based on geotextile. The drained water was collected after different

loadings of backwash water to also evaluate the performance over time.

The WTP in Lake Peri consists of rapid mixing of coagulant, 5 direct filters, followed by
chlorination, pH correction and fluorination. It has a capacity of producing 200 L/s. The
filters are cleaned 7 times per day, consuming approximately 80 m’ in each cycle, resulting in

560 m*/d or 6,48 L/s.

All the experiments were carried out on site at the WTP at Lake Peri either in LAPOA, the
laboratory administrated by UFSC or in the laboratories of CASAN.

3.1 Collection and characterization of sludge

Backwashing of the filters are done by a process of draining existent water from the filters,
before air bubbles are introduced together with water in the opposite of the filter direction to

clean the filter. After a few minutes, this water is being discarded and end up as spent filter

41



backwash water that goes to a separate piping system. This process is repeated two times to

ensure proper cleaning of the filters.

Collection of backwash water for the experiments was done during the first backwash of each
filter to obtain water with as much particles as possible. The backwash water is lead from the
filters trough a pipe in to a sedimentation basin, which today only work as a storage basin
before further distribution. The piping leading to the storage basin has a faucet for collection
and testing of backwash water, and was used to collect the backwash water for the
experiments. The backwash water was collected and stored in a 150 L container. The storage
container was equipped with a faucet in the bottom that was used for transferring the
backwash water from the container to the experiments by use of a bucket. Photos of the

collections is shown in figure 22:

Figure 22: Collection of backwash water at Lake Peri WTP

A new collection of backwash water was collected each day of experiments to ensure accurate
values of the different water quality parameters. As the solids have a tendency to settle after a
certain period of time, the collected material was agitated to homogenize the mixture before

further use and examination.

Simple water quality parameters as turbidity, temperature and pH were performed on site,
while the other more complex analysis were performed at CASANs wastewater laboratory
under help of CASANs biochemist. These analysis included SS, BOD, COD, Settleable
matter and total nitrogen. All analysis is performed following AWWA'’s Standard methods for

examination of water and wastewater (AWWA, 2017) and can be seen in table 9:

42



Table 9: Performed water quality tests

Parameter Methods based on standard methods for examination of water

Suspended solids (mg/L) 2540D (gravimetric)

BOD (mgO“/L) 5210 (respirometric/manometric)

COD (mgO“/L) 5220 (colorimetric, closed reflux digestion)

Settleable matter (mL/L) 2540F

Cyanobacterias (cell/mL) | See described method below

PH (-) 4500
Turbidity (NTU) 2130
Temperature (°C) 2550

In addition to the water quality tests described above, counting of cyanobacterial cells were

done by CASANS biologist. The analysis and counting were done by following procedure:

l.
2.

Homogenization.

Dilution 1:10 (10mL of in natura sample + 90mL distilled water = 100mL diluted
sample).

Addition of lugol solution in a ratio of 1: 100.

Transfer of an aliquot of the diluted sample to the 2.4mL Utermohl chamber using a
Pasteur pipette.

Resting the subsample in a vacuum desiccator, for a few hours, for sedimentation of
the material to be analysed.

Analysis in inverted optical microscope with increase of 600x.

Random observation in fields of the Whipple Reticle.

3.2 Sedimentation tests

As the WTP has a sedimentation basin with outlets at three different heights, one idea was to

let the backwash water sediment prior to the dewatering and send the supernatant either to the

head of the plant or out to the recipient.

43




Today, backwash of the filters are done 7 times per day, with filters of a working time of 24 h,
giving 3,5 h between each backwash. A sedimentation test of untreated backwash water was
therefore performed with a total duration of 3,5 hours because this is the maximum time that
the sedimentation basin would stand still without mixing of additional water. The test was

performed in a Jar-test beaker with collection of supernatant for turbidity testing each 30 min.

In addition to the sedimentation test of raw backwash water, another sedimentation test was
carried out with backwash water conditioned with 12,5 mg/L PAC and 1 mg/L cationic
polymer. The conditioners were added under a rotational speed of 350 rpm for a period of one
minute. The PAC was dosed first, then the polymer. The rapid mixing was followed by a 20
min period of slow mixing at a speed of 30 rpm to support floc formation. This test was
carried out after same procedure as the raw backwash water but with time intervals of 5
minutes until 30 min followed with one reading after 90 min and 180 min.

Both tests were triplicated to avoid errors.

3.3 Determination of conditioner

For determination of conditioner, several doses of polymers and the inorganic coagulant PAC
18% were tested by use of Jar test equipment. To evaluate the floc formation, the conditioned
water was filtrated through pilots of the drying beds and evaluated by testing the turbidity of
the effluent.

Another method that was considered was determination floc size distribution. However, due
to complex analysis and results that are interfered with by the methods of analysis it was
chosen to evaluate the coagulation properties empirically by using the filters. The tests had
the objective of determine the optimum conditioning dosage for the backwash water in Lake

Peri in terms of solid capture and drainage of free water through the drying beds.

3.3.1 Materials

To evaluate the optimum coagulant dose Jar test equipment, 303 M from MILAN, consisting
of 6 beakers of 2L, each equipped with automatic propellers were used. 1L beakers were used
to transfer collected backwash water from the 20 L bucket to the jar test beakers. Pipettes of 2

mL and 10 mL were used to transfer polymer and PAC respectively. The cationic polymer

44



came granulated, while the PAC came in a solution of 421 g/L. Preparation and dilution is

described further in 3.3.2 and 3.3.3.

Two pilots were constructed to evaluate the floc formation in terms of performance with the
wedge wire block and geotextile filter cloth. The pilots were installed in isopor boxes with an
inner diameter of 30 x 30 cm. One pilot consisting of the wedge wire block only and a tube
for drainage in the bottom. The wedge wire block is a 30 x 30 cm polystyrene block with
puzzles in the edge for easy connection with other blocks to create a bigger surface. The
surface has openings of 0,38 mm x 18 mm creating a open surface of 11%. A figure of the